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Reference No. FSRC-049/65

FACULTY OF ENGINEERING
CHULALONGKORN UNIVERSITY
FIRE SAFETY RESEARCH CENTER

TYPE OF TEST : DETERMINATION OF THE FIRE RESISTANCE OF NON-LOADBEARING
ELEMENTS OF CONSTRUCTION
TEST SPECIMEN : ECO ALPHA GYPSUM BLOCK

The specimen is a 3 m x 3 m vertical construction comprising 90 mm x 400 mm x 600 mm
gypsum blocks. The specimen was installed on a 3 m x 3 m steel testing frame. Alpha
Block adhesive was used to seal the joints between the blocks with a thickness of 2-3 mm.
The details of the specimen are shown in Appendix C. The specimen was provided and
installed by the client.

CLIENT : Black Tiger Material Construction Co., Ltd

29 Moo 9 Wangnggiu, Dong Charoen
Phichit 66210, Thailand

DATE OF TEST : December 11, 2022

TEST MACHINE . Large-scale vertical furnace (Fire Tester III) at the Fire Safety Research Center
(FSRC), Department of Civil Engineering, Chulalongkorn University (Thailand). The

furnace is capable of producing a standard temperature-time relationship according to
BS 476 Part 20: 1987.

TEST METHOD :  The testing procedures follow the British Standard BS 476: Fire tests on building
materials and structures
BS 476 Part 20: 1987: Method for determination of the fire resistance of elements of
construction (general principles)
BS 476 Part 22: 1987: Methods for determination of the fire resistance of non-
loadbearing elements of construction Section 5: Determination of the fire resistance of
partitions.

TEST RESULTS . The non-loadbearing element of construction described above has the fire resistance
of each criterion for the period stated:

(The test results are good only for the specimen tested.)

Fire Resistance Remarks
(hr:min)

Criteria

The test was terminated by the client. The average and the maximum
Insulation 4:00 temperatures of the unexposed face of the specimen did not exceed
140°C and 180°C, respectively, above the initial mean value of 29°C

The test was terminated by the client. During the test, all integrity 7
Integrity 4:00 criteria were fulfilled (no sustained flaming and no through gap such
that the 6 mm diameter gap gauge could penetrate).

Date: December 23, 2022

et s s

Tested by: .uiovmnniess : %{ B oonort s SRS Checked by: .......... =7 2
Thanyawat Pothisiri)

(Assistant F

------------- E-...--...-.....o.--..-...--v-
(Assoojate Prof. | g Tirawat Boonyatee)
On Behalf of Head 6f €1vil Engineering Department

Fire Safety Research Center, Faculty of Engineering, Chulalongkorn University

Phayathai Road, Pathumwan, Bangkok 10330, Thailand. Tel: (662) 251-8336 Fax: (662) 251-8337
FM-LAB-04/02.01 (00)
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Acoustic Laboratory
Thailand

Result of Test

Frequency Transmission The test is prepared for Transmission Measurement
(Ha] Loss Name or Number of Test Specimen : Eco Gypsum Blocks S/N
z
[dB] Thickness of the samples: 90 mm  Density: 925 kg/m’
63 48.79 Diameters of the sample: 100 mm and 30 mm individually
80 47.72 Specimen is tested under Temperature: 23.1°C  Humidity: 52%
100 45.21 Atmospheric Pressure: 101200 Pa
125 49.11 And the other parameter, Density of Air: 1.17 kg/m3 Velocity of Sound: 345 m/s
160 52.87
60
200 51.99 N
[
250 51.97 °
—
'—
315 48.80
400 46.82 /‘\_\
50 /
500 46.62 / \
~
VN
630 48.36 N \/ N >< A /
800 47.23 // \/ /_._/
1000 42.87 / /\\_J
1250 44.23 40 ///
1600 40.73 /
2000 41.13
2500 44.45 /
3150 44.69 /
30 %
4000 48.53 /|
5000 51.47
Sound
Transmission
44
Class ZO%QQ%QQQ%QQQQQQQQQQQQ
(STC) © %\90\‘9,@,{?%\, Y (,)Q & %QGQ&'@Q@Q@Q%@%QQ%QQ

Frequency,f,Hz >

Tax No. 0105564086235
6/57 Poemsin Road Soi 42, Sai Mai, 10220 Bangkok, Thailand | T : (+66) 21-296780 | e : info@altbkk.com

altbkk.com
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ASTM E336 /ASTM E413
Airbrone sound transmission

Field Sound Transmission Class Measurement (FSTC)

Client: BLACK TIGER MATERIAL CONSTRUCTION COMPANY LIMITED Date of test: 18/03/2022
Description: Room 205 to Room 206
Object: Eco Alpha Gypsum Block
Temperature: 30.0 °C
Humidity: 51.0 %
TL
Size of test element: 8.50 m? = Reference contour according to E413 - 16
Source room volume: 438 m® 60
Receiving room volume: 438 m?® T
8
Frequency TL, .
f 1/3 octave =
[Hz] [dB] @ 50 /4'
50 20.0 S
63 9.0 s
80 25.0 é 3
100 13.0 c
125 23.0 E "
160 26.0 =
200 320 a
250 34.0 /
315 31.0 30
400 32.0
500 33.0
630 35.0 A
800 38.0 /
1000 420 20
1250 45.0
1600 47.0
2000 50.0
2500 49.0 10
3150 48.0
4000 48.0
5000 51.0

63 125 250 500 1000 2000 Hz 4000
Frequency, f Hz—

Field Sound Transmission Class

FSTC = 40

Name of test institute:
No. of test report:

Date:  18/03/2022

Geonoise (THAILAND) Co.,Ltd
GT1282203ME

Signature:

Q’\”';‘ ‘mg

AN 3 uanINan 1SR UUTEANSNNN1TUBINUEBISEIINeRY 205 Lay 206

Geonoise

Acoustical Consulting
Sound Instrumentation and
Calculation Software

Registration number 0415549000209

6/54-56 Poemsin Road Soi 42, Sai Mai, 10220 Bangkok, Thailand
T :(+66) 021214399 | e
www.geonoise.co.th | www.geonoise.com

rinquiries@geonoise.asia
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Reference No. SPT-45/63
FACULTY OF ENGINEERING
CHULALONGKORN UNIVERSITY
COMPRESSIVE STRENGTH OF GYPSUM
Specimen from : v wudn Ined wumiidon aouaniadu $1itn Date: September 16, 2020

Specimen description : dgilHu Tested by : —

Testing machine : Amsler No. 357/26 (20-ton capacity)
Test results :

(Prof. Dr. Kasem Choocharukul)

(The test resuits are good only for those specimen tested.)

Dimension (cm) Weight of )
No. A B C Specimen (g) Max. Load (kg) Crushing Strength (kg/cm') Remark
1 9.02 9.05 9.05 686.4 3812 47
2 8.90 9.28 9.00 685.6 4,113 50
3 9.00 9.05 92.15 705.8 4,113 50
Average 49
Additional remark :
A
£
© } 895 7
(Assov.Brof. Dr. Tirawit Boonyatee)
o On "A_‘lfof

(¢ 34
Head of Civil 'ddﬁ}&m'mg Department

CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering
Phayathai Road, Pathumwan, Bangkok 10330 Tel :(662) 218-6567 Fax : (662) 218-6567
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STRUCTURAL AND MATERIAL TESTING LABORATORY

CIVIL ENGINEERING DEPARTMENT, KMUTT

COMPRESSION TEST

SPECIMEN FROM v3m nuda Tnnes uunfiSea nouaniniu 1ha
PROJECT NAME ECO GYPSUM BLOCKS
TYPE OF SPECIMEN CUBE
DATE OF CASTING 19/10/2021
DATE OF TESTING 8/12/2021
CROSS ULTIMATE
SPEC. | SECTION | VOLUME | MASS |DENSITY |ULTIMATE STRESS REMARKS FROM CILENT
NO. AREA LOAD
(cmz) (cms) (kg (gm/cma) (kN) (MPa) (kse)
1 83.81 754.33 0.702_ 0.93 41.8 4.99 50.82 |- B
2 | 8001 71611 08657 | 092 35.5 443 | 4519
3 | 8538 ~768.40 0.7(& 0.92 45 1 528 | 53.84 |- -
4 82.08 746.08 | 0688 0.92 46.3 5.64 57.49
Tested by : \/MW\ KMNWQ Checked by :

(Vasin Kiattikomol)

Remarks :

2. Not valid unless be signed and sealed.




, NANARDULIIIN | 06

A Department of Civil Engineering
B /
—A/T IC Faculty of Engineering

Kasetsart University

COMPRESSION TEST OF GYPSUM BRICK

For : USEw wuda lminad wuniiGea Asuansadu aia

Project : Eco Gypsum Blocks by @

Sample : Gypsum Brick Size ,[Zf9.0 x9.0x9.0cm

Date Tested : 13 §ua1Au 2564 Data Recorder :
7 ftind aaddaies
No. Dimensions Date Age | Weight | Density | Ultimate| Ultimate Remarks
(cm) Casting Load Stress
Side A | Side B | SideC (days) | (ko) | (ke/m)| (ko) | (kg/em)
1 9.05 9.02 9.29 - - 0.699 922 4,086 50 -
2 9.15 9.14 9.03 - - 0.697 923 4,044 a8 -
3 9.06 9.01 9.10 - - 0.692 932 4,164 51 -

NOTE : 1. CERTIFICATION APPLIED TO TEST SAMPLES ONLY.
2. INFORMATION UNDER ‘FOR', 'PROJECT', 'AGE' ARE SUPPLIED BY CLIENT. THESE ARE NOT CERTIFIED.

- [ o ] . 14
Teuiusomalaniz ingiogwila
n529 AT naday iy Lisusesing

WSBRUAINLE LUNTS LY euI NI D98
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L Deparchent of Civil Engineering

B
/ ‘ IC Faculty of Engineering

Kasetsart University

COMPRESSION TEST OF GYPSUM CUBES

For : U3 wuialmnef wuniiGus Aoudniady Sain
Project : -
Sample : Gypsum Cubes 3 Sample.

Date Tested : 12 WfuA1AUN 2566 Data Recorder : W%J“)

No. Dirmensions Date Age | Weight | Density | Ultimate| Ultimate Remarks
(cm) Casting Load Stress /
Side A| Side B | Side C (days) | (ko) | (ke/m))| (kg) | (kefem)
ECO NPHA BLOCK ADHESIVE
1 8.80 8.75 8.84 - - 0.835 1,227 6,333 82
POWDER
ECO NPHA BLOCK ADHESIVE
2 8.90 9.17 9.02 - - 0.837 1,137 5,932 73
POWDER
ECO NPHA BLOCK ADHESIVE
3 8.89 9.00 9.35 - - 0.849 1,135 4,394 55
POWDER

NOTE : 1. CERTIFICATION APPLIED TO TEST SAMPLES ONLY.
2. INFORMATION UNDER 'FOR, 'PROJECT', 'AGE' ARE SUPPLIED BY CLIENT. THESE ARE NOT CERTIFIED.

............. 3. NO ERASURES OR ALTERATIONS. RESULTS BELOW THIS LINE 'NVALIDﬂumf’?’uwmnammz%’aqa‘n’zmhw‘n'l&’

a979 anwst naaeu ity lifusesing
wioAumildlumsluwuvieseds
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